
JAWAHAR SHETKARI SAHAKARI SAKHAR KARKHANA LTD., HUPARI
Shri Kallappanna Awadenagar, Hupari-Yalgud 416 203, Tal.: Hatkanangale, Disi.: Kolhapur (Maharashtra)

Phone (0230) 245o402, Fax (0230) 2450401
E-mail : kprjsssk@gmail.com Website : wwwjawaharsugar.com

Ref. No. MFG/ ETP t1'?-1 rl023

To,

The Regional Officer,
MoEFCC; Western Region (WCZ),
Ground Floor, East Wing,
New Secretariat Building,
Civil Lines,
Nagpur - 440001

Dear Sir,

This has reference to Environmental C
of 28.5 MW- Jawahar Shetkari Sahakari
Kallappanna Awadenagar, Hupari-Yalgud,

Date: -zz1g512OB

Sub: Submission of Six Monthly Environment Compliance report
for period October- 2022 to March- 2023 w.r.t Co-gen Unit
of 28.5 MW - Jawahar Shetkari Sahakari Sakhar
[...]
4 YI-802 Turbine Front Bearing Vibration Y-axis 76 µ 99 µ 
5 YI-803 Turbine Rear Bearing Vibration X-axis 76 µ 99 µ 
6 YI-804 Turbine Rear Bearing Vibration Y-axis 76 µ 99 µ 
7 YI-805 GB High Speed DE Vibration X-axis 65 µ 125 µ 
8 YI-806 GB High Speed DE Vibration Y-axis 65 µ 125 µ 
9 YI-807 GB High Speed NDE Vibration X-axis 65 µ 125 µ 

10 YI-808 GB High Speed NDE Vibration Y-axis 65 µ 125 µ 
11 YI-809 GB Low Speed NDE Vibration X-axis 90 µ 150 µ 
12 YI-810 GB Low Speed NDE Vibration Y-axis 90 µ 150 µ 
13 YI-811 GB Low Speed DE Vibration X-axis 90 µ 150 µ 
14 YI-812 GB Low Speed DE Vibration Y-axis 90 µ 150 µ 
15 YI-813 Alternator Front Vibration X-axis 178 µ 232 µ 
16 YI-814 Alternator Front Vibration Y-axis 178 µ 232 µ 
17 YI-816 Alternator Rear  Vibration X-axis 178 µ 232 µ 
18 YI-817 Alternator Rear  Vibration Y-axis 178 µ 232 µ 
19 - Exciter Field Volt 200 V 200 V 
20 - Exciter Field Current 25  A 25 A 

257



Bearing Temperature, Alarm and Trip Condition(Turbine, gearbox):- 

SR 
NO 

SENSOR ALARM TRIP 

1 Turbine Thrust active top bearing Temp. 95 0C. 100 0C. 
2 Turbine Thrust non active top bearing Temp. 95 0C. 100 0C. 
3 Turbine Front Bearing Temp. 110 0C. 120 0C. 
4 Turbine Rear Bearing Temp. 110 0C. 120 0C. 
5 Turbine active bearing Bottom Temp. 95 0C. 100 0C. 
6 Turbine non active bearing Bottom Temp. 95 0C. 100 0C. 
7 Gear box High speed front bearing Temp. 100 0C. 107  0C. 
8 Gear box High speed rear bearing Temp. 100 0C. 107  0C. 
9 Gear box low speed front bearing Temp. 85 0C. 90 0C. 

10 Gear box low speed rear  bearing Temp. 85 0C. 90 0C. 

Bearing Temperature, Alarm and Trip Condition(Alternator):- 

SR 
NO 

SENSOR ALARM TRIP 

1 Alternator Front Bearing Temp. 85 0C. 95 0C. 
2 Alternator Rear Bearing Temp. 85 0C. 95 0C. 
3 Alternator Winding Temp. (U1) 125 0C. 130 0C. 
4 Alternator Winding Temp. (V1) 125 0C. 130 0C. 
5 Alternator Winding Temp. (W1) 125 0C. 130 0C. 
6 Alternator Winding Temp. (U2) 125 0C. 130 0C. 
7 Alternator Winding Temp. (V2) 125 0C. 130 0C. 
8 Alternator Winding Temp. (W2) 125 0C. 130 0C. 
9 Inlet air Temp.-1 (Not Trip) 50 0C. 55 0C. 

10 Outlet air Temp.-1 (Not Trip) 80 0C. 85 0C. 
11 Inlet air Temp.-2 (Not Trip) 50 0C. 55 0C. 
12 Outlet air Temp.-2 (Not Trip) 80 0C. 85 0C. 
13 Alternator Core-1 Temp. 125 0C. 130 0C. 
14 Alternator Core-2 Temp. 125 0C. 130 0C. 
15 Alternator Core-3 Temp. 125 0C. 130 0C. 
16 Exciter Field Temp. 125 0C. 130 0C. 

CEP Interlock System:- 
1) Condensate discharge header pressure  less than 3.5 kg/cm2  then CEP auto start.
2) Hotwell level Greater  84.40% then auto start.
3) Hotwell level less than 20% then CEP Pump tripped.

Barring Gear Motor Interlock System:- 
1) Lube oil pressure greater than 1.95 kg/cm2 then barring gear motor start permissive.
2) Turbine RPM less than 250 RPM then barring gear motor start permissive.
3) EOP ready or HOT level greater than 94% barring gear motor start permissive.

258



4) Turbine speed greater than 350 RPM then barring gear motor auto stopped.

Hood Spray Valve Interlock System:- 
1) Exhaust temperature greater than 80 0 C then auto open valve.
2) Exhaust temperature less than 55 0 C then auto close valve.
3) Hood spray valve continuously 1 hr open then auto valve closed.

Vacuum  Breaker Valve Interlock System:- 
1) Lube oil header pressure less 1.95  kg/cm2  then auto open.
2) Generator differential relay operated than auto open.
3) Turbine rotor axial movement hi hi.
4) Turbine RPM less than 70% then open.

Turbine Extraction QCNRV Interlock System:- 
1) Active Power  greater than 6.6 MW then valve open permissive.
2) Active Power less than 5.5 MW then valve auto closed.
3) Turbine Trip then valve auto closed.

Turbine Bleed QCNRV (MP Process) Interlock System:- 
1) TG inlet Steam flow greater than 40 TPH then open permissive.
2) TG inlet Steam flow less than 35 TPH then valve auto closed.
3) Turbine Trip then valve auto closed.

Wonder Bleed Control Valve 101 Interlock System:- 
1) TG Steam Flow greater than 40 TPH then valve open permissive.
2) TG Steam Flow less than 35 TPH then valve auto closed.
3) TG Steam Flow greater than 65 TPH then valve auto closed slowly and wonder valve 102

slowly simultaneously opened.
4) Turbine Trip then valve auto closed.

Wonder Bleed Control Valve 102 Interlock System:- 
1) TG Steam Flow greater than 65 TPH then valve open permissive.
2) TG Steam Flow less than 60 TPH then valve auto closed.
3) TG Steam Flow greater than 60 TPH then valve auto closed slowly and wonder valve 101

slowly simultaneously opened.
4) Turbine Trip then valve auto closed.

259

Turbine Bleed QCNRV (HP Heater ) Interlock System:- 
1) TG inlet Steam flow greater than 40 TPH then open permissive.
2) TG inlet Steam flow less than 35 TPH then valve auto closed.
3) Turbine Trip then valve auto closed.



 

 

 

 

 

 

                    Annexure - II 

Health Checkup Report 

 

 

 

 

 

 

 

 

 



T

c-ij
d.5F

7Q

s(5G&ffizLe

l/l 
r.r]^|\ni 

r'',.i

I

oiscgluocJIl

?
lE

l€
trl ry 

H

F
l g5

6I Q
F

alZ
 3

E
l D

x
'rl <

n
8l 8Hz

B'-I:IIrI

R.o
H

q
.-rl 

O
\

,{l 
o

U
)l o

H
l 

o
ol 

F
fr:l N
cdl g
,I 

N
1(',
lo

E
I B

F
.ll g

<
,il g

F
rJ rr

trJ

,p

HF
.1

,i,l4tfze

do)

t!,,.1

!cqmNdj

rqMzctroFU
7

)z

ar.!2v1&a

zHzU
)

ddjt:A

F
.l

Eo&v)&A
'

Nq)

JkA
<

U
)

A(fd.
A

&r<zoHmd,

&FF
i

,-l

,q/,

JFA
.

&F
r

zzfr.l
Hd,

a.

E
I

<zoz,o()&F
r

r/,
\<

IzD!Mzczv)q

kA
{

L!

5'Jr',sa,

&F
.

H4J!zd,
(o,3ooo)(!o-

3o em
luu8is

+
Lr uo.dlnp eum

se:

ot lu poglu€J

1ro,t lU
asald

go 1ueurs.,(olcitrre

3o ido6

HBs_t?U
)

voa;5

frl
,.1

orao;

EF
]{z?{d,

"r l- I.+
 l- l- 

l,- l* l^ I=
 l=

 l:: l.r lv l* l- l- 
I": lq

4\-rl.:
Z

i,A
I 

A

;iE
I

dl
zlil(!l
clE

I
6l

'oN
'rs I _



q
I

Jo alscuT
F

e3

P
;iLssi uJO

a
E

I ?E
bI \.{ F

.
LilA

:a
6l nF
elF

 #
&

1 &
 F

.
cl <

O
\l)rn
dl E

mA

wHtrffiHilEail

t H

r?)
N.Io\c)oH(\C

{
o$lq,
a(\0dIr

flFtt.

fr*i{Filfrl

Hffitffi

II$

(o(oONoo)(o
o_

;l((l

4ldI

uoe8m
g S

ul,ttueC
go em

leu8ts

i1!&
 uo ,Q

np eum
ser

ol lu pegluoJ

:o qolgo oJnleN

Ijloc:/1

a?zAc

JFHor

E
J

oag

aoaaV/2rhd.z

rI.]
otil;z

-ouv)It4d,z

dazd2

:, 
il

iie:iII

lrolr luaserd
;o 1ueue,{o1due

go ldeq



tg'6,+
'

e,r€61

Eza,o@{J

@sfr)
s3C

I

(9Lrl

c(d

lE
t€

F
I4 E

hr!A
L] 2 Y
.;l o H
.,1 a ?
E

l 
{ 

l
.H

a 
E

,A
M

 
A

.
!t <

n
bl sr
U

I N
 Hz

eo.
NNo\o\ot-r

6te.l
(Dc\t
q)oor(,9

rrl

FchrhrdFF
l

H

lc(oocOo)o)(o
o-

;lE
I

E
IdE
I

'+
 lor

N
 

iO

^ l-L

=
lE

Hil

uoe8m
g 3ur,S

rge3
go em

leu8rs

{trI['r uo,{]np eum
ser

or lu pogluoc

>
F

O
,tl iuas.-,.id

;o luerue,{oldure
3o ldeq

A
r

zgmeA&FjE

E
1

v)AVMcnclEMnea

V
)

a)z

1..1

v)lllo^)

JFE
A

Hrl]!zU
)

z

ol-ldlm
l'+

lhl€lr
(\

o\ lO
 

I'a

'051'durg

nflt',E:IiiliIEI6:iir??;tifi6:,ii,ii!I!ii



5.
c.(L.8,e,

rlt(EH<
i.

q.:

H
 JtsE

ath e
bl '<

1 14,
f 

't,'L 
:

q 
4)eE
E

I B
}

B
 fl3 a

U
I A

HF
.Afl:niii.!.

ipi;Et;t+
,

taN

&
tq

.-:l 
o\

H
I 

O
rt )
rnl o

ol i
rr:l or
'1 

A
t

&
lo

'1 
A

t
l+16,
lo

E
dI N

JoJE<
l I

14l

(o(o'o.
voo)(g
o-

. 
-ri

"lclH
I

zt>
l

E
l

al^lelol
' 

\l

H;;til

xro,lr luasa;d
go iuerue,{o1dm

a

3o 1da6

HSo.hd,2.

JHF&zj?,

FzF,lMo&E
i

d,

dFIAHH*-l2d,!

'o51'durg

oMAa(Hd2o\t-

d5oov)F
1

HDd,qz

dcots2v1d.
E

2vFU
)

3d,za.l
o\\o

JFzHdn

qH?FraJHzpU
)

dz

t!n.)ozFdd,
az

'la&az

'oN
'rsln InlG

 lG
 ls l€ ls l€ l€ lc l€ le IR

 lF
 IR

 lR
 lF

 lF
 lF



cr}

C
)

o(\r

roa8rns ?,rytlusC
go ernluu8rs

Ir,4A
 uo,!np eum

ser

or 1g pouluo3

$O
t't lU

ese;d
go 1ueua,(o1due

3o ldeg

tlrlrl!ll

trL-.t

EIA= E
i

z

,u,lzMzV
)

ez\oO
,

q

&B=z*o(A/,

FL)VJaj,a

&szzdttt

Li!tnv)gddz

6cd

F
I H

 E

sl * P
?24
.F

l X
 u

,.al P
{ p.

H
<

 A
\li 

a
.:l X

 
caz

,s&
tq

r4l I
chl o
r-rl o
rhl 

H
E

ll 
N

E
I H

I 
C

')
lo

T
I B

F
rl g

jl 
E

trl

(o(oolr)oct)
(o

o_

H
I

H

frHnHmH

sa(,tA(,-lt€Len

1'L(Et,
r(1
)q:

$7tI!tiI;,,iEI;iIi,I

NNOqo\aN

6lNC
\l

aoN



€,')

E
,

fre)

tt'Lkl,
J{.JrD€,

@o?en

u{,U
J

a13
I .'r 

-O
cl 

2 
tr

^lA
 

t

Ll l3
azl
.:t z E
,al M

 
o-

B
<

 a
^lJcn
U

I O
 HEz

$o,r1 iiigso.rd

Jo luouoxoldue
Jo ldeG

ro-
N

A
tq

,-.1 
ch

l+
l 

o

chl 
e

F
tl 

o
ol 

ts

r,ll s
&

lo
"t 

N
l\lo)
lo

F
.,l :

rrl 
E

<
l i

iql 
r*r

xl

Hu

\i,(oo(o0)(r)
(g
o-

slilzl-tE
I

ilHil

uoe8m
g S

q,tH
eC

Jo e;n1eu8ts

Ir1,r uo flnp eurnse.t
ol lg pogluac

pelpueq icnpord
a,(q:o ppeluu,ueg

ro qo[;o

S
reqcsrp go

3ur,tue1 rog

ro/ir Joqlo ol
ro 8ur,tue13o

B2Ezmz

rqU'rrzPzz

JF<?gv)Fd'

fil'A?v)v)zH)z

JF2z

F
.l
zz

F
]

ZoHU
)

DV
)

j

IJ]
.lxHa>

.zE
l

v)z

IHkaUF?t/')

&
,

}ZF
-

hlvFzan&pz

III1eI



<
l<

lrl<
lJlcldl<

l<
Z

iT
izlT

.tZ
iA

tt 
iA

iZ

uoe8m
g 3u1,$rpe3

3o om
leu8rs

IlL{r uo ,(1np eurnso.r

o11g pouruec

' 
n '/1d 

iri,\S
^til

go 1uoua,{oldure

3o ldeg

ri:, 
i,li 

i'

E
I
,dzot-l
hAv)zd.

rlrlU&canv)d,

iLJvFzBU
)

j

JFFA
<

v)tiahaei
A

,lF
r

F
q

aH;z

EHzv)HtrJHZjtrJ
z

$ 
r,:

(.) ';-i
$l 

.:a
q 

/-a
:. 

>
,,

(J 
J::

zc-
xi 

e-
rq 

^:-:'
,.ii rs
E

@
J_(4 

r"5

iE
 *;

<
9 U

t
!5 

:5
-L -IJ
(}:
H

+
[-: it
>

E
D

a
tr(,

'=
lr'\-o

slz 
E

E
t <

9
O

.! t'. 
r*.

| 
;l A

F
I 

tv 
g

1{H
<

.!l 
) 

'rt

I 
gqE

I 
E

I E
HC

I
z

IIIII

cON

ciq
rql ts
(al 

<
>

F
il 

o
cl 

H
E

ll 
$r

'il 
6t

F
1 R
t\lo,
IO

trl N

"1I 
E

tl 
E

=
t

iril

(o(of.-o(U
o_

;lc(l
zl>

l
6ttrl
E

I

ilI
alol-{c{16
N

l.6 
lm

Jolo
N

lolslhlslrl€
ct 

lol 
lo.l 

16r 
lo.l 

lN
 

lor
'oN

'IS
lrlyl=

l=
ielR

la

t

Iflil

O
IIIB

N



€-n
(JxJt

@
-

64)s5@
t

UtE

i 
ef,

,g,C
,

Icj:

uoe8rns S
upglueC

go e.m
leu3rs

{l}.{\ uo,(1np eum
ser

ol1g poilluoS

Jo eiecgrueS

; ::.' ;.:i-:::g15.fg6i
ol pens$ uor

w
roM

 rrrlcl 
rr{

'l---'r 
r*- -

go lueruefoldure

Jo ldoo

'op'du.rg

AHzFFd,,Ad

rl].lo*F2?j

atDmJ:

u.l

cqozH)!

d3€
F

rH
e.

;IH

da#
alV

?
.E

I S
;

E
l &

p"
.5l <

n
5l 8HeA

I,il:il'"' ' '

ttI.lliIjli,tiilI,,iii.ii8!lr;itt,."ilE!

?o9!No\oHC
.l

e.{
oc.l
o,o(\oHT

T

fri

&FafLFi

(o(oocoo.o,
oo-

\t
II

olc.r
+

lc.l
olc.rII

C
T

6
F

-
o

c'l
.+

'oN
'rsl s l3 iH

 lH
 ln lg I? l=

l;lnlF
lH

litilF
rH



    

 

 

 

 

 

 

 

 

 

Annexure – III 

Photographs of ETP & STP 

 

 

 

 

 

 

 

 

 

 

 



No Parameter Inlet Outlet

1 pH 5-6 7-8

2 COD 2000-2500 < 250

3 BOD 1000-1500 <100

4 TDS 1800-2200 <2100

5 SS 250-300 <100

All parameters except pH are in mg/lit.

Sugar Factory ETP

Bar Screen

10 x 3 x 2.5 M

O & G Separator

(16 x 6 x 2.75 M)

Settling Tank

9.2 x 9.2 x 3 M

Equalization Tank

17.5 x 11.5 x 3 M

Anaerobic 

Digester –I

UASBR

11 M Ø x 

7.5 SWD

Anaerobic 

Digester –II

UASBR

18 M Ø x 9.5 

SWD

Degasifier Tank

(6.5 x 7 x 4 M)

Sludge 

Separator

(8.5 x 7 x 4M)

Pre-aeration 

Tank

(6.5 x 7 x 4M)

Diffused Aerator - I 

(23 x 11.5 x 4M)

Diffused Aerator - II 

(23 x 12 x 4M)

Sec. 

Clarifier -I

(10 Ø x3M 

SWD)

Sec. 

Clarifier -II

(14 M Ø x 

3.5 M SWD)

Effluent 

1430 M3/D

Storage Tank

(5.2 x 3 x 3 M)

Treated Water 

Sump – 2 Nos.

(10 x 4 x 2.5M)

Greenbelt of 

Industry 

Sludge Drying Beds (4 Nos.)

(12 x 10 M)

PSF ACF ACF

PSF ACF ACF



Floating Aerator

Sludge Separator Tank Diffused Aeration Tank
2

Oil Skimmer Unit 

Photographs of Sugar Factory ETP



Secondary Clarifier

Treated Water Outlet Tank

Sludge Drying Bed

Sugar Factory ETP

New Equalization Tank



OCMS (Sensor)

Flow Meter on Treated Effluent Pipe 
OCMS (Analyzer)

4

Photographs of Sugar Factory ETP

Sand & Activated Carbon Filters



Sewage Treatment Plant 

No Parameter Unit Inlet Outlet

1 pH --- 6.0 – 8.5 6.0 – 8.5

2 COD mg/lit 400 – 500 < 50

3 BOD mg/lit 250 – 300 < 10 

4 TSS mg/lit 150 - 250 < 30

5 O & G mg/lit 20 - 30 < 10

� Expeditious treatment; easy maintenance

� Energy-saving

� Most updated automated manufacturing technology

� Stable high-quality FRP material

Inlet

150  M3/Day Equalization 

Tank

(4 X 4 X 2 M)

Sedimentation & 

Separation 

Chamber 

(2 M3)

To Reuse

O & G 

Chamber

(2 X 1.5 X 1 M) 

Moving Bed 

Chamber 

(2.5 M3)

Sedimentation 

Chamber 

(1.3 M3)

Disinfection 

Chamber 

(0.06 M3)

Anaerobic Contact 

Media Chamber

(2.7 M3)

Bar Screen 

Chamber

(2 X 1.5 X 1 M) 

Treated Water Tank

(3 X 3 X 2 M3)

Recirculation Line

Pump



6

Johkasou STP Treatment Process

Unit MOC Process Description 

Separation & Sedimentation Chamber FRP Suspended Solids (SS) are separated.

Anaerobic Chamber FRP
Organic matters are anaerobically 

decomposed. 

Moving Bed Chamber FRP BOD content reduced by continuous aeration.

Sedimentation Chamber FRP
SS are settled and clear treated water is 

obtained.

Disinfection Chamber FRP
Treated Water is disinfected by Disinfection 

agent.

Sludge Re-circulation Arrangement -

Sludge from 2nd Sedimentation Chamber is 

recirculated to the 1st Sedimentation 

Chamber.

• Technology approved by 

National Jal Jeevan 

Mission.

• Technology Approved by 

CII (Confederation of 

Indian Industry)

• No COVID-19 Trace 

observed in outlet water

Technological Frame Work



Photographs of STP



 

 

 

 

 

 

Annexure – IV  

Photographs of OCEMS  

(Stack & ETP) 

 

 

 

 

 

 

 

 



Online Monitoring System Boiler Ash Handling System 

5



OCMS (Sensor)

Flow Meter on Treated Effluent Pipe 

OCMS (Analyzer)

6

OCMS for Sugar Factory ETP



ESP for 20 & 90 TPH Boiler Capacity ESP for 75 TPH Boiler Capacity 

7





















































































































































 

 

 

 

 

 

 

Annexure – V  

Environment Management Cell  

(EMC)  

 

 

 

 

 

 

 



Jawahar Shetkari Sahakari Sakhar Karkhana Ltd., Hupari
Shri Kallappanna Awadenagar, Hupari-Yalgud 416 203,

Tal. Hatkanangale, Dist. Kolhapur (Maharashtra)

Environmental Management Cell

Managing Director  

 Chief Engineer    Chief Chemist  Chief Agri. Officer 

Assi.Engineer   Environment Engineer   Agri. Overseer  

   Boiler Attendant  E.T.P Chemist    Field Officer 

   E.S.P Attendant   E.T.P Operator

E.T.P Lab Boy



 

 

 

 

 

 

 

Annexure – VI  

Photographs of Greenbelt  

&  

List of plants  

 

 

 

 

 

 



58

Existing Green Belt



59

Existing Green Belt



60

Existing Green Belt



61

Existing Green Belt



62

Existing Green Belt



fi<'qTTTITUUIT GTrqG q.Ir6{ ffi TiEdrfr T{r€N orgrqr fu.,
gcr0 - TdTs 8eE ?otr, or.erao{rrd, fu.otcT1r (rcmq)

vi (o11o) ?8!oso1, $ - ie , kprisssk@gmail.com Ne , wwwjawaharsugar.com

rFr{€IFrr 4.r$erdiT{ 3i-s+fir ffiq grsifl qrtrft
q;I ?o?tr fr. eo7ou71o11

3I.;T. NqYftf, €@l
3I q-dgrg

9 ;II{d qo3

? 3TI6IT iqo
i tuq eqq

Yi[ur - qqoq

e) cirrfi srg
9 H 3Uoo

? frRrqr 9req?

i ft-q t9a

8 ?F-{q q0

vdlF (tro
qETq

$ uErnft
C qE=I

3 gFlrll=I 98

9o gs 9ooo

99 ftq q Efl{ ?03(
9? q-d-fiql 9?

93 cd{I 98

98 i{qHq
e9 fusi fro ?ooo

9E drnqqr
90 qg 0o

9( fiic-d cacj

9q Frf,qtdq 8?

?o qil.lT 980

?9 {-dm-d{ 80q'

?? olil=I ci3
?i Fril.ftft 3330

?8 d{i
?9 EUI{I e9

?q +f, 9

?s @fdqc rflFT troo

3T.;T. accftd $@rT

?( aa,its qolq

?q 6-{\'l ??39

io qFId qoo

3e d.h)c!. ?qo

3? qTc troEi8
Er-€T{i i?o
T{q q1?cA

i5 vhfl-dd sC
9 qIEEI IIFI qo

? oTyi-{ tsoi

3 rMi 9o

8 srq-fl{{ L?

9 qtq{ffi q880

q gdir ?9

0 EFEI 9?
c 8i9E

vSEI' EUq9

s) E-fsrg
I Tdrq ?oo

? Efri S-d-srg 80?E

3 qhftld ter 108

I ot0 ?Eteo

9 {ror-q{ 18o

c(n.ur - C?8Q

r{Tfr
3I rF-d-gG qqoS

GT GiTm sC q3?ca

iF Yhft+d sC qocj
g Eil{C a?8?

\'{q - q3?sq

ta_
/uq {tr-qmort

-d



I

KALLAPPANNA AWADE JAWAHAR S S S KARKHANA LTD.
Hupari -Yalgud, Tal-Hatkanangale, Dist- Kolhapur.(Maharastra)

Date - 1010412029
Karkhana site Tree plantation Details

Sr.No Particulars Nos of Tree
A Fruit Plant
1. Coconut 603
2. Mango 350
3. Chikku 156

Total 1109
B Forest Tree
1. Rain Tree 3700
2. Cassia 1752
3. Chinch 78
4. Kadaumb 17
5. Subabhul 830
6. Badam 46
7. Saptparni 32
8. Chandan 45
9. sag 14

10. Suru
1 000

11. Nimb & Others 3798
12. Tubobia

12
13 Palas

14
14. (Jornam unrnch

Silver Oak -
Spathodia --